Fig. 11 Transfer Case For Front Drive

FIG | SER | FIG/SER. PART PART
QTy.

NO. | NO. NO. NO. NAME

11 TRANSFER CASE FOR FRONT DRIVE 254
11 1 F11S1 GB/T879-8x35 PIN 8x35 1
11 2 F11S2 | 184.42.109 COUPLING (1) 1
11 3 F11S3 | GB/T308-8 STEEL BALL 8 12
11 4 F11S4 | 184.42.117 WASHER 2
11 5 F11S5 | GB/T894.1-24 CIRCLIPER 24 2
11 6 F11S6 | 184.42.113 DUST CAP 2
11 7 F11S7 | 254.42.110 SHAFT 1
11 8 F11S8 | GB/T879-4x35 PIN 4x35 1
11 9 F11S9 | GB3452.1-54.5x3.55 O-RING 54.5x3.55 1
11 10 F11S10 | 184.42.127-1 FRONT FIXED SEAT 1
11 11 F11S11 | GB/T93-8 WASHER 8 20
11 12 F11S12 | GB/T5783-M8x20 BOLT M8x20 18
11 13 F11S13 | 254.42.013 INNER PIPE WELDMENT 1
11 14 F11S14 | 184.42.111 RUBBER PIPE 1
11 15 F11S15 CLAMP 55-65 2
11 16 F11S16 | 2541.42.012 OUTER PIPE WELDMENT 1
11 17 F11S17 | 12.37.148 DUST CAP 1
11 18 F11S18 | 184.42.107 SPRING 1
11 19 F11S19 | 184.42.112 COUPLING (1) 1
11 20 F11S20 | GB3452.1-58x3.55 O-RING 58x3.55 1
11 21 F11S21 | 2541.42.114 OIL SEAT 1
11 22 F11S22 | GB/T9877.1-25%x47x7 OIL SEALING FB25x47x7 2
11 23 F11S23 | GB/T276-305 ROLLING BEARING 305 1
11 24 F11S24 | 2541.42.106 SHAFT 1




11 25 F11S25 | GB3452.1-15x2.65 O-RING 15x2.65 1
11 26 F11S26 | 184.42.103 MIDDLE SHAFT 1
11 27 F1S27 | GB/T5783-M6%12 BOLT M6x12 1
11 28 F11S28 | GB/T93-6 WASHER 6 1
11 29 F11S29 | 184.42.115 CHECK LEAF 1
11 30 F11S30 | 2541.42.102-1 CASE 1
11 31 F11S31 | GB/T1152-M10x1 GREASE M10x1 2
11 32 F11S32 | 12.37.146 WASHER 1
11 33 F11S33 | GB/T5786-M16x%1.5%x1.8 | BOLT M16%1.5%x1.8 1
11 34 F11S34 | 160.21.118 BUSH 2
11 35 F11S35 | 184.42.105 GASKET 2
11 36 F11S36 | 184.42.104 REAR COVER 1
11 37 F11S37 | GB/T5783-M8x35 BOLT M8x35 2
11 38 F11S38 | GB/T120-B8x20 PIN B8x20 2
11 39 F11S39 | 2541.42.102 GASKET 1
11 40 F11S40 | GB/T276-204 ROLLING BEARING 204 2
11 41 F11S41 | GB/T893.1-47 CIRCLIP 47 1




